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Shock

Model Name : OPD-212A
Test Date : 01-23-2002
Test Ste . KING DESIGN VIBRATION LABORATORY

Performed by : Rex Chang

TEST ENVIRONMENT :
Temperature :20 £ 2

Humidity . 70 £ 20%RH

SHOCK TEST SPECIFICATION:

Wave From . Half Sine Wave (Operating)

Acceleration . 30g

Duration : 1lms

No. of shock . Each axis 3times

Shock Direction :  Bottom, Left, Top, Right, Front, Back, axis

TEST RESULT:

Item 1 : System structure doesn’ t deformation , LCD display function is OK
during system test.
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